
 
 

An Assessment of Options for the Future of Brockton’s 

Desalination Facility 
An Interactive Qualifying Project Report 

Submitted to 

The Faculty of the 

 WORCESTER POLYTECHNIC INSTITUTE  

 in partial fulfillment of the requirements for the  

 Degree of Bachelor of Science 

 

Written By:  

 
Alex Gaines                                     

Mike Kane 

Amanda Rodriguez 

Carla Romo 

Sponsored By: 
 

Marcus Gay, Executive Director 

 

Advised By: 

 
 Prof. Jennifer deWinter - WPI 

 Prof. Seth Tuler - WPI 

 

 

 

This report represents the work of four WPI undergraduate students submitted to the faculty as evidence 

of completion of a degree requirement. WPI routinely publishes these reports on its website without 
[...]
waste water. 

Facilitates handling of 

waste water by treating 

large volumes of water. 

 

  



   

 
 

65 

Appendix H: Outline of meeting agenda with Poseidon Water, 

Worcester Clean-Tech Incubator, & EPA 

Meeting Agenda 

1. Introductions 

a. Name, Major, Interest in Project 

b. Explain IQP 

2. Explain Project 

a. History of water in Brockton 

i. Water shortages 

ii. Depletion of Silver Lake 

iii. DEP emits Consent order 

1. Establish water commission 

2. Find alternative water source 

iv. Options City considered 

1. Wells 

2. MWRA 

3. Taunton River 

4. Desalination 

v. Explain contract 

1. Concession Contract 

vi. Explain current use of facility 

1. 2 MGD 

2. City has a limited budget 

3. GOAL: Find ways in which Brockton can leverage the TRDF 

4. Our research and options being considered 

a. Industrial uses of desalination: 

i. Microelectronics 

ii. Agriculture 

iii. Treat wastewater 

iv. Food and beverage industry 

v. Power generation 

b. Sell water to neighboring towns 

c. Sell facility to third party 

d. MWRA 

5. Questions to ask 

a. How do you think Brockton could leverage the facility? 

b. Is there anyone else you can put us in contact with? 

c. Where else do you think we could do more research? 

d. What do you think will make our project better? 

6. Thank you 
  



   

 
 

66 

Appendix I: SWOT analysis 

Option 1: Brockton Purchases Facility 
 

Table 10: SWOT Analysis for Option 1 

Strengths: 

● Contract with Aquaria will terminate 

and Brockton will be able to save 

money than if they were to pay the 

remaining 11 years of contract. 

 

 

Weaknesses: 

● Brockton is currently not able to 

finance the project and they will have 

to obtain municipal bonds to do so 

● Brockton will have to assume all 

operation, maintenance and reparation 

costs of the facility  

● No data on operation and maintenance 

costs of the TRDF at 2 MGD; thus it is 

hard to predict the actual costs of 

water production for Brockton. 

Opportunities: 

● Brockton can sell water to neighboring 

towns 

● Brockton can sell water to industries 

directly 

● By selling water to either towns or 

industries Brockton will be able to 

generate some revenue  

● By connecting the water systems 

between communities Brockton can 

improve relationships among 

municipalities in the South Shore 

● As an owner, Brockton will be able to 

rebrand the facility (i.e change name, 

logos) to make it an asset residents no 

longer associate with misuse of money 

● The TRDF could become a regional 

asset  

Threats: 

● Brockton will have to assume all 

complaints about the facility which 

can deter the City’s image and 

reputation 

● Residents of Brockton might oppose 

the purchase and Brockton will have to 

address this opposition 

● From reviewed case studies we 

learned that there is a lot of stigma 

against desalinated water due to 

misconception about the desalination 

process. Thus, Brocton might have to 

invest on educational programs to 

reduce the stigma 

 

 

 

 

  



   

 
 

67 

 

Option 2: Brockton stays in contract until 2028 and renews it until 2058 
 

Table 11: SWOT Analysis for Option 2 

Strengths: 

● Aquaria remains responsible for 

everything that happens in the facility 

removing social and technological 

risks from Brockton.  

● It will be easier for Brockton to 

finance this option since they just have 

to factor the fixed and variable rates 

within their budgets. 

Weaknesses: 

● It is more expensive than option 1. 

● Since Aquaria owns the facility it will 

be Brockton’s responsibility to find 

new customers that can only connect 

through Brockton’s current water 

system. 

● Stigma against the TRDF from 

residents will remain unchanged. 

● No accurate prediction of what the 

projected fixed and variable rates will 

be in the next forty years. 

Opportunities: 

● Brockton will continue to use the 

TRDF as secondary water source in 

order to comply with the DEP’s 

mandate. 

● If expansion of the plant continues the 

TRDF might produce enough water to 

become Brockton’s main water 

supply. 

● Brockton can sell excess water to 

neighboring communities 

● The TRDF could become a regional 

asset 

Threats: 
● Do not know what residents will think 

of staying in contract for an extra 

thirty years. 

● Opposition might arise from residents 

complaining about the minimal use 

given to the facility. 

● As in previous years, Brockton’s 

budgets might not allow the City to 

purchase large volumes of water all 

year round from the TRDF. 

 

 

 

 

 

 

 

 

 

 

 

 

 



   

 
 

68 

Option 3: End contract and connect to MWRA 

 
Table 12: SWOT Analysis for Option 3 

Strengths: 

● Brockton will not be the owner of this 

water source and all risks and 

responsibilities lie in the MWRA. 

● Potentially cheaper/more 

environmentally friendly to run. 

● Estimated costs of this option the most 

accurate compared to other options. 

Weaknesses: 

● Financially it is estimated to be the 

most expensive option 

● Will take up to 10 years to permit and 

construct the pipeline. 

● Various engineering studies are 

required to determine pipeline route; 

all these studies will be under 

Brockton’s expenses. 

Opportunities: 

● Brockton could find other 

municipalities in the area interested in 

connecting to the MWRA to assume 

pipeline costs together. 

● Brockton would then be a part of a 

collaboration of networks.  

Threats: 

● Opposition from environmental groups 

might arise during the pipeline 

construction to connect Brockton’s 

water system to the MWRA 

connection point in Quincy. 

● Water produced at Silver Lake might 

not be compatible with that of the 

MWRA; in this scenario Brockton will 

need to invest in further treatment to 

Silver Lake’s water  

 

 

 

 

 

 

 

 

 

 

 

 

 

  



   

 
 

69 

Appendix J: Upgrades of the TRDF 

In our tour of the facility we were able to identify several upgrades that will help reduce the 

operation and maintenance costs of the facility. The most important upgrades were listed in page 

22. However, with the guidance of desalination experts, Aquaria staff members, and the 

technical memo from CDM Smith, our team identified four additional upgrades that are worth 

looking into. These are listed below: 

1. Replace Gunderboom System: currently the facility uses this system as the first layer of 

their intake to protect aquatic life from entering the facility’s system. However, the 

Gunderboom system needs to be removed by professional divers every November and 

reinstalled in March. This represents a large maintenance cost. Aquaria staff mentioned 

that they are currently looking into installing a Baudrey system that will be significantly 

cheaper. 

2. Include energy recovery devices: Energy recovery devices can be installed in the RO 

system to reduce the energy consumption of this system. Energy recovery devices are 

usually installed in seawater treatment plants rather than brackish water plants to save 

40% of the energy. Adding an energy recovery device requires additional pumps and 

connections; thus a cost - benefit analysis should be first carried out before proceeding to 

instal these devices. 

3. Improve efficiency of pipes at the raw water station: the pipes at the raw water station 

represent a large amount of energy. There are four vertical pumps that bring water from 

the raw water pumping station into the raw water tanks. These pumps are estimated to 

consume 20% of the total energy from the facility. A desalination expert explained to us 

that improving the efficiency of these pumps can reduce the energy consumption to 10%. 

4. Addition of Chemicals after RO: In the current design of the plant chemicals are added 

before the RO and UF systems. These dramatically shortens the life of the membranes. 

Chemicals should be added after RO to prevent damaging the membranes.  

 

 

 

 

 

 

 

 

 

 

 

 



   

 
 

70 

Appendix K: Expansion of TRDF 

A financial analyst helped with estimated costs of the expansion of the facility to 7.5 MGD. This 

expansion is based on the 8.9 MGD intake permit and 85% recovery of the plant. Increasing the 

intake will require a lot of permitting so with the existing permits, the maximum production will 

be 7.5 MGD. Some additional processes, not included in the current design of the plant but that 

are worth exploring, have been considered for this expansion calculation. These are the 

following:  

● Additional raw water coming from groundwater (fresh or slightly brackish) 

● Solar panels as energy source 

● Addition of multimedia filter between flocculation tanks and UF system 

● Replumb RO feedwater pump before chemical addition 

To estimate the costs of the expansion, the financial analyst identified equipment that needed to 

be replaced, installed, expanded, and added within 9 areas of TRDF. The following lists, show 

the modification or additions of equipment in each area. 

 

Area 1: RWP, Intake, Discharge 

● Replace Gunderboom with year-round mesh 

● Addition of 1 Redundant influent control valve 

● Expansion of skylights in RWPS 

● Addition of 1 low-lift pump 

● Addition of 1 low-head power turbine for effluent 

● Noise insulation in high-service pumping areas 

● Install fire protection system in RWPS 

● Install drainage system in RWPS 

● Deep production groundwater well 

 

Area 2: Storage Tanks 

● Expand product water tank from 0.35 MGD to 2.5 MGD 

 

Area 3: Chemical Storage and Feeds 

● Replumb RO feedwater pump before chemical addition 

● Install level monitors in chemical tanks 

● Install chemical leaks alarms in chemical storage area 

● Install chemical transfer pumps where missing 

● Replace copper chemical feed lines 

● Plumbing to switch from hypochlorite to chloramines 

● Replace gaskets on sodium hypo storage 

● Replace gaskets on caustic soda storage 

● Expand caustic soda tank 

● Expand permanganate storage tank 

● Expand lime feed system 

● Emergency shower and eyewash station 
 

 

 



   

 
 

71 

Area 4: Primary Treatment 

● Add 3-4 rapid mix tanks 

● Add 3-4 flocculation tanks 

● Replumb flocculation tanks for recirculation and higher residency time 

● Add single-stage Multimedia/BGAC Filter before UF membranes 

● Repurpose backwash supply tank (for UF system) for new filter 

● Expand backwash supply tank with associated pumps/plumbing 

 

Area 5: Ultrafiltration System 

● Add 1 new UF train 

● Replace keystone valve seats 

● Add 4 additional permeate pumps 

 

Area 6: Reverse Osmosis System 

● Addition of 24 pressure exchangers and piping 

● Add 4 new RO trains (increase recovery to 85%-90%) 

● Add partition to clearwell 

● Add 4 vertical turbine transfer pumps for RO feedwater 

● Add 4 centrifugal RO feed pumps with VFDs/just-in-time systems 

● Replace leaking valves on RO trains and feed header 

 

Area 7: Sludge Handling 

● Expand sludge handling facility 

● Install second dewatering centrifuge 

● Add 1 sludge trailer 

● Add 1 sludge decant tank 

 

Area 8: HVAC & Buildings/Site - Other 

● Acquire additional land for expansion 

● Solar Panel Installation 

● Add backup power generators 

● Add noise insulation in high-service pimping areas 

● Expand control room and transfer electrical controls, Scada, CMMS, etc. to ECR 

● SCADA system update 

● Upgrade PLCs connected to SCADA system 

● Replace fire communications with fiber optics 

● Upgrade leased telephone line to cellular service 

● Valve automation and integration with ECR 

● Auxiliary steps 

● Potential additional transformers x 3 

● Improve electrical surge protection 

● Improve indoor/outdoor site lighting with LEDs, motion sensors, etc. 

● Build fence/electric gate 

● Add CCTV cameras and intruder detection 

● Landscaping 



   

 
 

72 

● Build access road to RWPS & secondary site 

 

Area 9: High-Service Pumps and Transmission Line 

● Replace existing 2 high-service (high-lift split case) pumps with VFD/just-in-time 

systems & add 2 more 

● Replace check valves/flow control valves for high service pumps 

● Water transmission line relocation (2 miles of pipe) 

● Repair finished water transmission line joint connections 

● Add booster station for increased plant capacity 

● Install flushing systems 

● Improve air valve manholes 

 

A rough estimate of the subtotal cost of all the replacements, installations, additions, and 

expansions of this equipment is $47,075,875. Considering the following fees: 10% for 

engineering, 15% for administration and 30% for contingency the total expansion cost estimate is 

$72,967,606.  

  



   

 
 

73 

Appendix L: Authorship 

Table 13: Authorship 

Section Primary Writer Primary Editor 

Abstract Amanda  Carla 

Executive Summary Amanda & Mike Carla 

Chapter 1 Carla  Mike & Amanda 

Chapter 2 Amanda, Carla & Mike Mike & Amanda 

2.1 Water in Brockton Amanda Mike & Amanda 

2.2 Alternative water source Carla Mike & Amanda 

2.3 TRDF Mike Mike & Amanda 

Chapter 3 All Mike & Amanda 

3.1 Objective 1 Carla Mike & Amanda 

3.2 Objective 2 Mike Mike & Amanda 

3.3 Objective 3 Carla Mike & Amanda 

3.4 Objective 4 Alex Mike & Amanda 

Chapter 4 All Carla 

Finding 1 Amanda Carla 

Finding 2 Mike Carla 

Finding 3 Alex Carla 

Finding 4 Carla Carla 

Finding 5 Carla Carla 

Option 1 Carla Carla 

Option 2 Amanda Carla 

Option 3 Mike Carla 

Financial Comparison Carla Carla 

Chapter 5 Carla Mike 

 


